SELECTLOK®

Testing Report

Sample Name: Handle Lock

Sample Item No. :1107SCC04N

Sample Qty.:1PC

Sample color : bright chrome plating

Testing:IP65 and salt spray test

Sample receive date:2020.10.28

Finish Date:2020.11.02

Testing Result: Qualified

No.	Testing	Testing Standard	Testing Data	Testing
		and Requirement		Result
1	Waterproof Test	GB4208 IPX5		OK
2	Dustproof Test	GB4208 IP6X		OK
3	Salt Spray Test	72 hours for chrome plating,48 hours for white zinc plating.	72H	OK

Tested By:Mr. Bai Guangyuan

F-MQ081 VER: 01

Report No.: HZ20201102002 Page:2/2

1. Waterproof Testing pictures as below





2. Dustproof Testing pictures as below







3. Salt Spray Testing pictures as below



The end

F-MQ081 VER: 01